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This parts catalogue was prepared based on the latest information available as of January 2015.
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See the parts catalogue news for any revision that is made after January 2015.
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Always specify the part number when ordering a part.
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Note that the illustrations can differ from the actual parts in shape.
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When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

~pl (Example)

Fal  EEES - . e
No. Part No. FHb AR Description Quantity
1 380140013-0005 ANALE=HIZ®R BOLT, FLANGE M6x16 9
2 120230125-T470 SELEAS COVER COMP.HEAD 1
3 380950400-T470 Ex CLIP,TUBE 1
4 380741143-T470 BEE TUBE, BREATHER 1

“FHHCE (Quantity) "R H RN T HEFTIR H 4 i A .
The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.
L FRARAO.

“’means the number require 0 QTY.




S i3k (CYLINDER HEAD)

4414 (CRANKCASE)

&4 5% (CRANKCASE COVER)

fi < %4 (ROCKER,CAMSHAFT)
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Y (AIR CLEANER)

W28 (MUFFLER)

WA (FUEL TANK)
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Af13k (CYLINDER HEAD)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140013-0005 ANALEZHIZER BOLT, FLANGE M6x16 9
2 120230125-T470 S|ELEEREG COVER COMP.HEAD 1
3 380950400-T470 EX CLIP,TUBE 1
4 380741143-T470 BRE TUBE, BREATHER 1
5 120250047-T470 SELERHB PACKING , HEAD COVER 1
6 662360001-T470 REZTH PACKING SEAL,MAZE 1
7 150310017-T470 i STRAINER 1
8 110840030-T470 eFE OF: 4 25 A BREATHING TANK COVER PLATE 1
9 380140039-0003 NALEZ=HER BOLT, FLANGE M6x8 4
10 380140563-0001 NALEZ=HER BOLT, FLANGE M12x80 4
11 120080588-T470 SEISL HEAD COMP., CYLINDER 1
12 270960014-0001 k1t%E FTRTC SPARK PLUG 1
13 380180139-T470 L2 2 BOLT,STUD,EX. 8x42 2




Af13k (CYLINDER HEAD)
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Sfr_ o “Pnall;r{:l: I\Jli? AR Description Qiity
14 380180112-0001 PYEREY 2 BOLT,STUD,IN. 6-8x110 2
15 120150208-T470 SELL 2B GASKET,CYLINDER 1
16 380600191-T470 A PIN, DOWEL 14x15 2
17 160190081-T470 2 B E SHROUD COMP 1
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Hh#h454% (CRANKCASE)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 110810251-T470 Bh B FE CRANKCASE 1
2 110260024-T110 BEHIRE BOLT, DRAIN PLUG 1
3 380450516-T110 EHE WASHER 1
4 111040006-T595 BHIEEAS BOLT, DRAIN PLUG 1
5 380650337-T110 ihE OIL SEAL 35x52x7 1
6 283690004-T270 MR E R OIL LEVEL ALARM 1
7 380600123-T370 SENIAY 10x12 PIN, DOWEL 10x12 2
8 270360100-T470 E N EB AL B STARTER MOTOR 1
9 380140362-0001 NALEZ=HER BOLT, FLANGE M8x85 2
10 281890007-T595 HmREE OIL PROTECTION DEVICE 1
11 380140013-0005 NRALEZ=HER BOLT, FLANGE M6x16 1
12 380570001-0001 FOE SPLIT WASHER 1
13 171630022-T470 VB E SHAFT, GOVERNOR ARM 1




Hh#h454% (CRANKCASE)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
14 381350004-T040 fH¥k PIN, LOCK 1
15 380650641-T470 b ES) OIL SEAL, @8x¢p14x4 1
16 120550017-T470 RE LIFTING EYE 1
17 380140067-0003 ANALE=HEIZR BOLT,FLANGE 1




Hh#h%% (CRANKCASE COVER)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140006-0005 AN Sy 2 T MR AR BOLT, FLANGE M8x45 9
2 380650337-T110 b ES) OIL SEAL 35x52x7 1
3 110820123-T470 4 2 CRANKCASE COVER 1
4 110690074-T470 P R4 & OIL FILLER CAP.ASSY 1
5 110690080-T470 Bl R4 (38 OIL FILLER CAP.ASSY 1
6 110830061-T470 i 4R 2w A PACKING, CASE COVER 1
7 380600123-T370 R DAE] PIN, DOWEL 10x12 2
8 150350023-T390 *}L{lﬁﬂ*%‘{},ﬁ%%éﬂé UIL FINC FILTER CUNIDINATIUN 1
9 171750028-T470 I A e A GOVERNOR ASSY. 1
10 381350016-T116 B PIN, LOCK 1
11 150070045-T470 MUEY Y Loy OIL PUMP DRIVEN GEAR 1
12 380070022-0005 NS Sk g HEXAGON HEADED BOLT M6x12 3
13 150290028-T470 B 1Y OIL STRAINER 1




B85 ( CRANKCASE COVER)

Fs FHHRES = - #HE
Ser.No. Part No. FabtrA Description Quantity
14 150040035-T470 TR 55 OIL PUMP COVER 1
15 150120003-T240 GINHERE L DRIVE PIN;OIL PUMP 1
16 150080043-T470 THIZE A% Byl OIL PUMP DRIVE SPINDLE 1
17 150050026-T240 W INTERNAL ROTOR 1
18 150060025-T240 ALt EXTERNAL ROTOR 1
19 380840925-T470 EaEagic) "O" RING 1
20 381150370-T240 i%3 SPRING,FRICTION 1
21 380640016-0001 IR FRICTION BALL 1




B 35 (CRANKSHAFT_PISTON)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
1 130070182-T430 T ERY A RING SET,PISTON 1
2 130030205-T430 e PISTON 1
3 380560057-T110 LEZE]E CLIP,PISTON PIN 2
4 130060064-T430 I FEAY PIN,PISTON 1
5 130150120-T470 R CONNECTING ROD ASSY 1
6 130290449-T470 HERAES CRANKSHAFT ASSY 1
7 130450031-T470 Sttt WEIGHT,BALANCER 1
8 380450895-T430 P [E] WASHER 1




S %4 (ROCKER,CAMSHAFT)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140451-0001 ANALEZHIZER BOLT, FLANGE M8x20 4
2 140450064-T470 SITEEAES ROCKER ARM ASSY. 1
3 380600167-T270 7E {3 £H PIN, DOWEL 4x12 2
4 140670035-T116 BHAS PUSH ROD 2
5 140690004-T110 i LIFTER, VALVE 2
6 140020133-T470 A S CAMSHAFT ASSY. 1
7 140320002-T110 KIEENE ROTATOR, VALVE 2
8 140390015-T11D K8k VALVE LOCKER 4
9 140380021-T11D KB ERE RETAINER, VALVE SPRING 2
10 140340044-T470 K|AFE SPRING, VALVE 2
11 140360010-T110 KIINEEREE SEAT, VALVE SPRING 2
12 140400012-T110 HH=E SEAL, VALVE STEM 1
13 500550075-T470 SI1EH VALVE ASSY. 1
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HEEhEAM (STARTER SUBASSEMBLY)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140039-0003 ANALEZHIZER BOLT, FLANGE M6x8 1
2 380940629-0001 25 e CABLE CLEAT 1
3 193490300-T470 FEsh 41t RECOIL STARTER COMP. 1
4 160210103-T470 R B COVER COMP .,FAN 1
5 193500110-T470 FHE I STARTER ASSY. 1
6 380140531-0001 AN Sy 2 T R AR BOLT, FLANGE 4
7 380140037-0003 NALEZ=HER BOLT, FLANGE M6x10 5




e (CARBURETOR)

= —= = =
Sfr_.jl\lqo. g;;:ﬁfﬁ ? FEHB Description Qiity
1 170430169-T470 bimaRZ £ PACKING .,CARBURETOR 1
2 170440088-T470 {bimERfRE SPACER, CARBURETOR 1
3 170430167-T470 L [oi:: ok = el PACKING .,CARBURETOR 1
4 170021481-T470 iz CARBURETOR ASSY. 1
5 170430176-T470 L [oiz: ot = el SPACER COMP.,AIR CLEANER 1




PEFEH] (CONTROL)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140037-0003 ANALEZHIZER BOLT, FLANGE M6x10 4
2 171680115-T470 BN FRES CONTROL ASSY. 1
3 171600090-T470 TR E SPRING, GOVERNOR A 1
4 171590027-T470 p:: (v e ROD, GOVERNOR 1
5 171610025-T470 TRINEUESE SPRING, GOVERNOR B 1
6 171620036-T470 BERZ 4 ARM, GOVERNOR 1
7 380250002-0001 AL in K E2E] BOLT, GOVERNOR ARM 1
8 380370066-0001 7N AL TH IR BE M6 NUT, FLANGE, M6 1




B4 (FLYWHEEL)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 270920319-T470 RNEE COIL ASSY., IGNITION 1
2 380140086-0002 ANALEZHIZER BOLT, FLANGE M6x22 2
3 270020268-T470 Tk LI 1584 50HZ FLYWHEEL COMP. 1
4 380450702-0001 EHE WASHER 1
5 380140457-0001 NALEZ=HER BOLT, FLANGE M12x35 1
6 160180034-T430 iy 5% FAN COOLING 1
7 193590028-T470 eE PULLEY, STARTER 1
8 380140091-0005 NALEZ=HER BOLT, FLANGE M8x25 4




%—9
22i% %3 ( AIR CLEANER)

Fa EHH RS = - 8=
Ser.No. Part No. FabtEAT Description Quantity
1 180020736-T470 2 ER AIR CLEANER 1
2 180280085-T470 225 88 e CASE COMP., AIR CLEANER 1
3 380840924-T470 2 5 SEAL, AIR CLEANER 1
4 180330051-T470 JES AL SEPARATOR, AIR CLEANER 1
5 180100092-T470 ERBIESEE ELEMENT, AIR CLEANER ASSY. 1
6 180070221-T470 ERBERAE COVER, AIR CLEANER 1
7 180270008-T470 ERRESPIRIER BOLT,COVER,AIR CLEANER 2
8 380370048-0001 ANAE=EEZER NUT,FLANGE 2
9 380020121-T520 NALHBER BOLT,HEXAGONAL M5x14 6




HE%’ (MUFFLER)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 180650113-T470 BESOF GASKET, EXAUST,CYLINDER 1
2 380340005-0007 NARAME NUT, M8 4
3 180590282-T595 HSE PIPE COMP.,EX 1
4 180660082-T595 HESREHB GASKET, EX., PIPE 1
5 180571869-T595 HE MUFFLER 1
6 180960155-T595 HE#RIPE COVER,MUFFLER 1
7 380140215-0003 NAE=HIZEM6x14 BOLT, FLANGE, M6x14 5
8 380140004-0004 NAE=HIZEME8x20 BOLT, FLANGE, M8x20 1
9 380140091-0005 NAE=HIZEMEx25 BOLT, FLANGE, M8x25 1
10 180960156-T595 HE#RIPE COVER,MUFFLER 1
11 180980003-T595 HESRIPERSR COVER RUBBER,MUFFLER 1
12 180980004-T595 HESRIPERSR COVER RUBBER,MUFFLER 1
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WA (FUEL TANK)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 170870134-T53K AR &5 CAP COMP., FUEL FILLER 1
2 170720014-T525 FEIH T8 N 2 A FILTER, FUEL TANK 1
3 281870016-T560 T RS LABEL,FUEL METER 1
4 380220009-0004 + Rl 2T M5 X 16 SCREW, FLAT, M5x16 2
5 170740022-T595 bR R A FUEL METER 1
6 170501104-T595 hAG FUEL TANK 1
7 170980114-T595 ST A FUEL VALVE 1
8 380140004-0004 7N L THIRFEM8X 20 BOLT, FLANGE, M8x20 4
9 380450524-T520 P4 8.5 WASHER,FLAT 4
10 170710014-T520 AR I B e i COLLAR, TANK CUSHION 4
11 170700050-T520 S0 VR s RUBBER, FUEL CUSHION 4
12 380950188-0001 WS CLIP, TUBE 4
13 380750244-0001 A TUBE, FUEL 1
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;% (FUEL TANK)
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BHLEME: (ALTERNATOR)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 380140167-0002 AN Sy 2 T MR AR BOLT, FLANGE M5x12 5
2 660030004-T595 LY B PLATE,GUARD 1
3 660050007-T595 AL T o REAR HOUSING,FRONT 1
4 380140001-0006 AN Sy 2 T MR AR BOLT, FLANGE M6x12 6
5 660040008-T595 HATL X COVER,DUCT 1
6 660080407-T595 FH ML ALTERNATOR 1
7 660120006-T595 Tkl 40 & BRUSH 1
8 660140006-T595 L R 2R R TERMINAL, VOLT CHANGE 1
9 380450515-0001 ST WASHER,FLAT 1
10 660010011-T595 HML G % HOUSING, RR 1
11 380140566-T470 7N A Sk vk L TR AR BOLT, FLANGE M8x190 4
12 380070180-T56P NS Sk g BOLT, HEX. M10x285 1
13 660020008-T595 HLAL G i 26 COVER,GENERATOR END 1




BHLEME: (ALTERNATOR)
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P2 (FRAME)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
1 300720410-T595 IR FRAME 1
2 300770034-T595 LR B EE RUBBER,SHOCK ABSORBER 1
3 380370007-0004 7N FE 22 TH IR REMB NUT, FLANGE M8 4
4 380370077-T040 7N FAEZE TH R REM 10 NUT, FLANGE, M10 4
5 303070045-T595 HLEEH B (BT FRAME BAFFLE 1
6 303480002-T560 WA B HR 2 e BOLT, FRAME 8
7 380330007-0005 i MR REM8 NUT, CAP 8
8 303070046-T595 BB (5) FRAME BAFFLE 1
9 303070047-T595 BB () FRAME BAFFLE 1
10 380190163-0001 7S FIRETME%16 INNER SIX ANGLE SCREW 8
11 303070048-T595 PR () FRAME BAFFLE 1
12 380140102-0004 N FE L THNZFEMEX25 BOLT, FLANGE, M6X25 1
13 380490022-0002 ] WASHING,LOCK 1




P2 (FRAME)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
14 272980009-T560 WALIE 2, GROUND LINE 1
15 380370048-0001 7N FE 2 TH R REMG NUT, FLANGE, M6 2
16 380450531-T040 T 6 WASHING 1
17 380440003-T61F IR AR NUT 1
18 300710113-T595 RAp et e BRACKET, AIR CLEANER 1
19 360770007-T595 EhET SETTING 1
20 360790002-T61K MR CUSHION,SETTING 4




BRI R # 4 (COTROL PANEL ASSY.)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 271851764-T595 122 1) 0 Al BB 44 COTROL PANEL ASSY. 1
2 271890043-T536 BEMEEE 12Va R SOCKET 1
3 281910009-T520 BER VOLT METER 1
4 272890014-T53K THAY 28 HOUR METER 1
5 271890001-T560 EBIRIEEAE 16A/250V SOCKET 2
6 271890014-T560 EBIRIEEA S 32A/250V SOCKET 2
7 271290059-T590 ImIRiFSs 37A CIRCUIT BRERKER 1
8 271290149-T595 R IRIFER 32A CIRCUIT BRERKER 2
9 271290055-T590 LR IRIFER 16A CIRCUIT BRERKER 2
10 271920001-T566 R KBPC2510 RECTIFIER BRIGE 1
11 271290033-T520 LR IRIPER 10A CIRCUIT BRERKER 1
12 271950026-T595 miREER CASE,CONTROL PANEL 1
13 380690018-0001 + T NELABET PR SCREW,PAN 5X14,WASHER ASSY. 8




PHEHREHE (COTROL PANEL ASSY.)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
14 380310152-0001 AR Sk BURAT SELFTAP SCREW,PAN 4X186, 2
15 272900025-T595 7, HL 2% BATTARY CHARGE 1
16 380370048-0001 7N FAE 22 TH IR REMG NUT, FLANGE, M6 3

17 271810033-T595 S Bhis 2 SWITCH ASSY,COMBINATION 1




HF. E# (HANDLE. KIT)

F5 EHHERS - - HE
Ser.No. Part No. FabtrA Description Quantity
1 320400019-T560 FIEEHT HANDLE 1
2 320180229-T560 FBRR RUBBER JACKET 1
3 320750015-T560 FIBERAIE HANDLE, HOLDER 1
4 381000195-T560 %L PLUG 1
5 380330007-0005 i M EREM8 NUT, CAP 3
6 320420021-T560 FiBEEEZE HANDLE, BRACKET 1
7 380140152-0002 7N A SV 2 THNEFE MBX 45 BOLT, FLANGE 1
8 303490001-T560 HF I RIEFEMBX46 BOLT, HANDLE 2
9 380140040-0005 7N A Sk 24 HZ AR MBX 16 BOLT, FLANGE 12
10 300800036-T595 R B EERZSE BRACKET,SHOCK ABSORBER 2
11 380370007-0004 INFHTE L TH R BEMS NUT, FLANGE, M8 10
12 300770035-T595 PR R ERE RUBBER,SHOCK ABSORBER 2
13 380450205-0001 Tk 17 WASHER,FLAT 2




HF. E# (HANDLE. KIT)

Fs FHHRES = - #HE
Ser.No. Part No. FabtrA Description Quantity
14 381350013-T532 GEER CLIP 2
15 660690036-T61F SRR WHEEL 2
16 660730052-T595 HLAH S 3% SHAFT COMP 1
17 660750001-T56B ML S R T R AR BOARD,SHAFT COMP 1




EHRMmEMS (BATTERY TRAY)

F5 EHHERS = - HE
Ser.No. Part No. FabtrA Description Quantity
1 271060171-T590 & Hijth18AH BATTERY 18AH 1
2 271270035-T595 IERK 54k BATTERY WIRE 1
3 271170076-T590 ELER L DEPRESSER,BATTERY 1
4 380370048-0001 7N FAE 2 TH R REMG NUT, FLANGE, M6 2
5 271210010-T595 L et R ZE AT POLE,BATTERY 2




EHRMmEMS (BATTERY TRAY)

F5 EHHERS - . HE
Ser.No. Part No. FabtrA Description Quantity
2 271270035-0001 ERS% BATTERY WIRE 1
3 271170003-0001 B LS DEPRESSER,BATTERY 1
4 380370048-0001 ANAE=HIZRM6 NUT, FLANGE, M6 12
5 271210001-0001 B R ZE AT POLE,BATTERY 2
6 271190016-0001 i BASE,BATTERY TRAY 1
7 271200012-0001 LSRR/ PLATE,BATTERY GUARD 1
8 271180009-0001 I HE 2 GUARD,BATTERY 2
9 380140095-0005 7N A Sk 22 THNE A2 M6 X30 BOLT, FLANGE 8
10 380140001-0006 7N SV B MEX 12 BOLT, FLANGE 2
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Loncin motor co., Ltd.

FAit. ERTAREXAL TV EXERKEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com
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